

AT

LOFT HATCH • COMBINED PRODUCT TEST CERTIFICATE

FIRE	ACOUSTIC	SMOKE	THERMAL	AIR
—	20 dB	—	0.35 W/m²K	0.06 m³/hr/m²



This certificate confirms the tested thermal performance of the product below, commissioned by [Jupiter Blue Ltd](#).

0.35 $\text{W/m}^2\text{K}$

U-VALUE

PRODUCT DESCRIPTION

AT35

TEST CODE

AT35/C

METHODOLOGY

BS EN ISO 6946

DATE

12th May 2023

CERTIFIED BY

Jupiter Blue Ltd

Registered Office

Unit 86 Marston Moor Business Park,

Tockwith, YO26 7QF

E info@jupiterblue.co.uk

T 01423 874753

Mon-Thurs 8.30-5.00 · Fri 8.30-4.30

Registered in England & Wales · Company No 06411066

TEST LABORATORY

Calculated in-house to BS EN ISO 6946 by Jupiter Blue Ltd.

This certificate confirms the tested air performance of the product below, commissioned by **Jupiter Blue Ltd.**

DIRECTION	PRESSURE DIFF. (PA)	MAX AIR PERMEABILITY (M ³ /HR/M ²)
Infiltration (positive)	50	0.34
Exfiltration (negative)	50	0.06

PRODUCT DESCRIPTION

AT35

METHODOLOGY

Bespoke air permeability testing: BS EN 1026:2000 and BS EN 12207:2000, as per method statement PSR/MDW/M1352/07/1237 Revision 1.

REPORT NUMBER

MW/R14221

DATE

15nd June 2015

CERTIFIED BY

Jupiter Blue Ltd

Registered Office

Unit 86 Marston Moor Business Park,

Tockwith, YO26 7QF

E info@jupiterblue.co.uk

T 01423 874753

Mon-Thurs 8.30-5.00 · Fri 8.30-4.30

Registered in England & Wales · Company No 06411066

TEST LABORATORY

Wintech Engineering Ltd, Halesfield 2, Telford, Shropshire, TF7 4QH